
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist May 20, 2022 

X  
 
/s/ 
Daniel W. Martin, P.E. / Environmental Engineer Manager June 17, 2022 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0020214 

Facility Type Municipal APS ID 4658 

Major / Minor Major Authorization ID 1392604 

a 
Applicant and Facility Information 

a 

Applicant Name 
Mount Union Municipal Authority 
Huntingdon County 

 
Facility Name Mt Union STP 

 

Applicant Address 9 West Market Street   Facility Address 400 North Drake Street   

 Mount Union, PA 17066   Mount Union, PA 17066  

Applicant Contact William Shives  Facility Contact Aaron Estep  

Applicant Phone (814) 542-4051  Facility Phone (814) 644-9198  

Client ID 24194  Site ID 447413  

Ch 94 Load Status Not Overloaded  Municipality Mount Union Borough  

Connection Status No Limitations  County Huntingdon  

Date Application Received April 14, 2022  EPA Waived? No  

Date Application Accepted April 25, 2022  If No, Reason Major Facility, Significant CB Discharge  

  

Purpose of Application NPDES permit renewal  

a 

 

Summary of Review 

Keller Engineers, Inc., on behalf of the Mount Union Municipal Authority (MUMA), has applied to the Pennsylvania 
Department of Environmental Protection (DEP) for issuance of the NPDES permit.  The permit was reissued on April 17, 
2017 and became effective on May 1, 2017.  The permit expired on April 30, 2022. 

This facility receives 52% of its flow from Mount Union Borough; 6.0% from Kistler Borough; 4.0% from Newton Hamilton 
Borough; 17% from Wayne Township, Mifflin County; and 21% from Shirley Township, Huntingdon County.  The facility has 
average annual design flow 1.1 MGD and hydraulic design capacity of 1.5 MGD.  The organic design capacity is 2,150 lbs 
BOD5/day.  There are also 3 non-significant categorical industrial users.  The facility discharge is to Juniata River, which 
classified for warm water and migratory fishes (WWF & MF).   

The WQM Part II permit No. 3199402 was issued on September 1, 2009.  The WQM Part II permit No. 3199402 13-1 
amendment was issued on May 22, 2013 for installed chemical storage tank, alum feed system, and increased maximum 
monthly organic loading to 2,150 lbs/day.   

Sludge use and disposal description and location(s):  N/A due to Class B sludge which is disposed of in the Sandy Run 
Landfill. 

Changes from the previous permit:  Unit of Fecal Coliform changed from CFU/100 ml to No./100 ml.  The E. Coli. monitoring 
and report requirements will add to the proposed permit. 

Based on the review outline in this fact sheet, it is recommended that the permit be drafted and published in the 
Pennsylvania Bulletin for public comments for 30 days. 



NPDES Permit Fact Sheet NPDES Permit No. PA0020214 
Mt Union STP 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.1  

 Latitude 40º 23' 4.07"  Longitude -77º 52' 22.42"  

 Quad Name Newton Hamilton  Quad Code 1523  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Juniata River (WWF, MF)  Stream Code 11414  

 NHD Com ID 66209983  RMI 80.76 miles  

 Drainage Area 2050 mi.2  Yield (cfs/mi2) See comments below  

 Q7-10 Flow (cfs) See comments below  Q7-10 Basis See comments below  

 Elevation (ft)  542  Slope (ft/ft)        

 Watershed No. 12-C  Chapter 93 Class. WWF, MF  

 Existing Use none  Existing Use Qualifier   

 Exceptions to Use none  Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment N/A  

 Source(s) of Impairment N/A  

 TMDL Status None  Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 7.6  WQN0214, median July-Sep 1962-1987  

 Temperature (°F)               

 Hardness (mg/L) 114  WQN0214, median July-Sep 1962-1987  

 Other:               

    

 Nearest Downstream Public Water Supply Intake Mifflintown Water Systems, Juniata County  

 PWS Waters Juniata River   Flow at Intake (cfs)        

 PWS RMI 37.37 miles  Distance from Outfall (mi) Approximate 44.0 miles  
 

 

Changes Since Last Permit Issuance: none 
 
Streamflow: 
Nearest USGS Stream gage is 01563500 on Juniata River at Mapleton Depot Creek, PA.  Recent stream flow 
retrievals resulted in a Q7-10 of 223 cfs.  These values were obtained from the latest USGS streamflow report.  The 
drainage area is reported to be 2,030 mi.2 at the gage station.  The flow calculations are shown below: 

Q7-10 runoff rate = 223 cfs /2,030 mi.2 = 0.11 cfs/mi.2 

Q30-10 / Q7-10 = 1.36 
Q1-10 / Q7-10 = 0.64 

The drainage area at discharge point is found to be 2,050 mi.2 from USGS StreamStats. 

The Q7-10 at discharge = 0.11 cfs/mi.2 x 2050 mi.2 = 225.5 cfs 

For WQM modelling purposes, 25% of the flow will be used. 

Q7-10 model = 225.5 cfs x 0.25 = 56.38 cfs 

 
PWS Intake: 
The nearest downstream PWS is Mifflintown Water Systems in Juniata County at RMI approximately 44.0 miles 
downstream of the discharge.  The discharge will not impact the intake because of the distance, dilution, and effluent 
limits. 



NPDES Permit Fact Sheet NPDES Permit No. PA0020214 
Mt Union STP 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Mt Union Borough - STP 
 

WQM Permit No. Issuance Date Description 

3199402 13-1 5/22/2013 Installation of chemical storage tank, alum feed system, and increase 
Maximum Monthly Organic Loading from 1,835 lbs/day to 2,150 lbs/day. 

3199402 9/1/2009 Replacement of Liverpool pump station force main, replacement of gravity 
sewers on East Milford Street, construction of storm sewers and three inlets 
on East Milford St., and construction of gravity sewers from manhole # 101A 
to 101C. 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor Ultraviolet 1.1 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.5 2,150 Not Overloaded Aerobic Digestion Landfill 

 
Changes Since Last Permit Issuance:       
 
According to the permit renewal application, the treatment process follows the below train: 

Wastewater: 

Raw influent → Raw influent pumping → Screening → Grit removal → SBR basins (2) → UV disinfection chamber → 
Outfall 001 

Sludge: 

SBR basins → Aerobic Digesters (3) → sludge drying bed (1)/belt filter press (1) → land disposal 

Belt filter press filtrate and digester supernatant is sent back to raw influent before raw influent pumping. 

Raw influent sampling location is before raw influent pumping and final effluent sampling is after UV disinfection chamber. 

The facility is using Delpac 1525 for phosphorus removal, and Pollutreat CL-835 for sludge dewatering.  

The facility can operate in “normal mode” or “storm mode”.  There are 12 decant cycles/day in normal mode and one (1) in 
storm mode.  The length of decant cycles is 60 minutes in normal mode and 30 minutes in storm mode.  Decant rate is 
716 GPM.  To manage the peak flow, the facility goes to “storm-flow” mode and additional operational staffs become 
available. 
 
Industrial/commercial users: 

The MUMA receives wastewater from three non-significant categorical industrial users throughout its service area.  Two of 
them are non-significant categorical and one is non-significant non-categorical industry.  A summary is provided below: 
 

Industrial User 

Discharge Rate (GPD) Significant 
Industrial 

User? 

Applicable 
Pretreatment 

Standard Process NCCW Sanitary Other Total 

Containment Solutions, Inc 1,584 0 367 0 1,951 No 40 CFR Part 463 

Bonney Forge Corporation 1,904 0 594 0 2,498 No 40 CFR Part 420 

Parks Transfer & Recycling Station 0 0 10 300 310 No N/A 

TOTAL 3,488 0 971 300 4,759 -  
 

The permittee mentioned in their 2015 Chapter 94 report that Containment Solutions, Inc. and Bonney Forge Corporation 
applies pre-treatment prior to discharge in MUMA’s collection system.  The pre-treatment for Containment Solutions, Inc. 
consists of filtration of wastewater from the manufacturing building (tank grinding operation) prior to discharge into 
municipal sewer system.  In addition, all wastewater from the test building drains into a settling tank prior to discharge to 
the municipal sewer system.  In a letter issued on August 4, 2011, EPA identified Bonney Forge as an industrial user and 



NPDES Permit Fact Sheet NPDES Permit No. PA0020214 
Mt Union STP 

4 

subject to the Metal Finishing Category, 40 CFR Part 433, Pretreatment Standards for New Sources (PSNS) (the fact 
sheet, page 45).  As such, the monitoring and reporting requirements of the General Pretreatment Regulations, 40 CFR 
Part 403.12, apply to the discharge from the facility.  Bonney Forge has a custom pretreatment system that removes 
metals to trace levels and enables recycling of effluent water back into the manufacturing process. 
 
Biosolids Management: 

The solids are stabilized in a 2-stage aerobic digestion process.  Waste activated sludge (WAS) is pumped from the SBR 
to the two first stage aerobic digesters.  Digested sludge is manually transferred to the second stage aerobic digester on 
an “as needed” basis for holding and storage, then pumped periodically to the belt filter press or sludge drying beds.  The 
biosolids are Class B sludge which is disposed of in the Sandy Run Landfill. 
 
The total sewage sludge /biosolids production within the facility for the previous year was 38.67 dry tons. 
 

Compliance History 

Summary of DMRs: DMRs reported last 12 months from April 1, 2021 to March 31, 2022 are summarized in the 
Table below (Pages 5 thru 7). 

Summary of Inspections: 05/27/21:  Mr. Clark, DEP WQS, conducted a compliance evaluation inspection.  There 
were no violations noted.  Treatment plant appeared to be operating properly, effluent 
clear, field tests results were within permit limits.  Since last inspection one influent pump 
was repaired, one digester blower was replaced, and the Liverpool pump station was 
upgraded.  The recommendations were to clean effluent flow meter flume and replace 
effluent thermometer. 

01/25/21:  Mr. Clark, DEP WQS, conducted an administrative review of the Mount Union 
STP Annual Chesapeake Bay report.  There were no violations noted. No nutrient credits 
were sold or purchased.  The facility has achieved compliance with it’s nitrogen and 
phosphorus annual loading limits for the 2019-2020 compliance year. 

04/4/19:  Mr. Clark, DEP WQS, conducted a compliance evaluation inspection.  Treatment 
plant appeared to be operating properly, effluent clear, field tests results were within permit 
limits.  Since last inspection repairs were made to the #2 SBR blower coupler, #1 air valve, 
#1 decanter arm, fine screen, and generator. 

 
Other Comments:  There was one violation associated with the permittee due to not submit the NPDES permit renewal 
application 180 days before the permit expiration day until April 14, 2022.  However, the open violation was removed by 
the Department after the documents were received.  
 
 
 
 
 
 
 
 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020214 
Mt Union STP 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2021 to March 31, 2022) 

 
Parameter MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 

             Flow (MGD) 
Average Monthly 0.625 1.081 0.345 0.345 0.339 0.372 0.712 0.436 0.362 0.397 0.605 0.702 

Flow (MGD) 
Daily Maximum 1.074 2.830 1.063 1.063 0.745 1.26 3.987 1.985 1.033 0.579 1.209 1.756 

pH (S.U.) 
Minimum 6.9 6.6 6.6 6.6 6.7 6.7 6.8 6.8 6.8 6.8 6.7 6.7 

pH (S.U.) 
Maximum 7.1 7.1 7.0 7.0 7.1 7.3 7.2 7.3 7.3 7.2 7.1 6.9 

DO (mg/L) 
Minimum 6.0 6.9 6.4 6.4 6.7 5.8 5.6 6.7 5.4 6.1 6.0 6.4 

CBOD5 (lbs/day) 
Average Monthly 17.0 23.0 7.0 11.0 9.0 13.0 22.0 14.0 9.0 10.0 17.0 19.0 